
NOTICE OF REGULAR MEETING 
OF THE  

SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 

ENGINEERING COMMITTEE  
TELECONFERENCE MEETING 

November 10, 2022 
8:30 a.m. 

Join Zoom Meeting by clicking on the link below: 

Join Zoom Meeting 
https://socwa.zoom.us/ 

Meeting ID: 850 4659 1934 
Passcode: 586337 

One tap mobile 
+16694449171,,85046591934#,,,,*586337# US

+16699006833,,85046591934#,,,,*586337# US (San Jose)

Dial by your location 
+1 669 444 9171 US

+1 669 900 6833 US (San Jose)
+1 253 215 8782 US (Tacoma)
+1 346 248 7799 US (Houston)

+1 719 359 4580 US
+1 312 626 6799 US (Chicago)

Find your local number: https://socwa.zoom.us/u/kd5gAI72Hf 

NOTICE IS HEREBY GIVEN that a Regular Meeting of the South Orange County Wastewater 
[...]
facility. The Harbor Project to Plant 2 is buffered by the dilution effect from Plant 1 for 
combined outfall compliance. The report also concludes water quality summaries would be 
beneficial to speciate TDS for treatment plant effectiveness.  Please note, that SOCWA has 
requested more information from the Harbor Project to aid in further evaluation to ensure the 
compliance with the NPDES permit. Next, SOCWA lab staff completed the Sequencing Batch 
Reactor experiment mirroring the Alipour protocol referenced in the Carollo report for TDS 
ranging from 1,420 milligrams per liter (the control where no salt is added) all the way up to 
22,800 milligrams per liter (the highest concentration of 15 grams per liter.) At one gram per 
liter of NaCl added, the reactor TDS was 2,840 milligrams per liter and cBOD exceeded 
monthly average permit limits.  At two milligrams per liter of salt added, the reactor TDS was 

137



 
Engineering Committee Meeting Minutes   Page 3 of 4 
October 13, 2022                                                                                                   
 

4,180 milligrams per liter with monthly average cBOD and TSS exceedances.  When three 
milligrams per liter of salt was added, the TDS was 5,310 milligrams per liter with weekly 
cBOD exceedances, TSS monthly exceedances, and violation of cBOD removal.  SOCWA 
staff can distribute summary tables for the Batch Reactor Experiment if the PC 2 Engineering 
Committee members would like to have them for reference.”  An open discussion ensued. 
 
There was no action taken on this item. 

 
6. Asset Management Plans for San Juan Creek Ocean Outfall (SJCOO) and Aliso Creek Ocean 

Outfall (ACOO) Permit Compliance  
 

On behalf of Ms. Baylor, Mr. Baranowski reported Ms. Baylor provided links to the latest 
versions of AMP template, noting it’s a live document that will allow you to input your 
comments directly or you may download the document and send a copy to Ms. Baylor.  All 
comments, verbal or written, must be sent by October 24.  The deadline for getting all 
comments to the Regional Board is October 28, 2022.   
 
There was no action taken on this item. 
 

7. Capital Improvement Construction Projects Progress and Change Order Report  
(October) [Project Committees 2, 15, & 17] 
 
ACTION TAKEN 
Motion was made by Mr. Bunts and seconded by Mr. Larsen to approve Olsson Construction 
Change Orders 61 and 62, including 0 additional days for a total amount of $156,706.17, and 
a revised contract value of $18,373,744.14 for the J.B. Latham Package B Project. 
 

Motion carried: Aye 2, Nay 0, Abstained 0, Absent 1 
 Director Larsen Aye 
 Director Serna Absent 
 Director Bunts Aye 

 
8. JB Latham Treatment Plant Electrical System Upgrades Bidding and Engineering Services 

during Construction [Project Committee 12] 
 
Staff pulled this agenda item and will bring back to the Engineering Committee for 
consideration at a future meeting. 

  
9. Coastal Treatment Plant (CTP) Export Sludge Force Main Replacement Project Update [Project 

Committee 15] 
 

Mr. Baranowski gave a presentation on the Export Force Main pressure changes over time.  
(Presentation attached herein.) An open discussion ensued. 

 
This was an information item; no action was taken. 

 
10. Regional Treatment Plant (RTP) AWT No. 2 Upgrades Update [Project Committee 17] 
 

Mr. Baranowski updated the Committee on the status of the AWT No. 2 Upgrades project.  An 
open discussion ensued.  
 
This was an information item; no action was taken. 

 
 

138



 
Engineering Committee Meeting Minutes   Page 4 of 4 
October 13, 2022                                                                                                   
 
 
 
Adjournment 
 
There being no further business, Mr. Baranowski adjourned the meeting at 9:31 a.m. 
 
I HEREBY CERTIFY that the foregoing Minutes are a true and accurate copy of the Minutes of 
the Special Meeting of the South Orange County Wastewater Authority Engineering Committee 
of October 13, 2022, and approved by the Engineering Committee and received and filed by the 
Board of Directors of the South Orange County Wastewater Authority. 
 
                    
 

_______________________________________________ 
Betty Burnett, General Manager/Secretary 

SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 

139



 

South Orange County Wastewater Authority 

JBLTP SALT STUDY 

FINAL | October 2022 
 

140



141



 

 

JBLTP SALT STUDY 

FINAL  |  October 2022 

 

 

142



143



JBLTP SALT STUDY | SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 

 FINAL | OCTOBER 2022 | i 

pw://Carollo/Documents/CA/SOCWA/201547-000000/03 Reports and Studies/02 Deliverables/RPT01/JBLTP Salt Study 

Contents 
Section 1 - Purpose and Background 1 

1.1 Purpose 1 

1.2 Background 1 

Section 2 - Literature Review 1 

2.1 Yu et al. (2002) “The impact of seawater flushing on the nitrification – denitrification 
activated sludge sewage treatment process” 1 

2.2 Wang et al. (2005) “Effect of Salinity Variations on the Performance of Activated 
Sludge System” 2 

2.3 Kara et al. (2005) “Monovalent Cations and their influence on activated sludge floc 
chemistry, structure and physical characteristics” 2 

2.4 Alipour et al. (2016) “Determining the salt tolerance threshold for biological 
treatment of salty wastewater” 3 

2.5 Berde and Jolis (2020) “Effect of saltwater intrusion on activated sludge flocculation” 3 

2.6 Comparison 4 

Section 3 - Current JBLTP Salt Loads 5 

Section 4 - Potential Additional Salt Loads 5 

4.1 Lake Mission Viejo 6 

4.2 Mission Viejo Country Club 6 

4.3 El Niguel Country Club 6 

4.4 Dana Point Construction Groundwater Dewatering 7 

Section 5 - Estimated Impact OF Potential Loads ON JBL 7 

5.1 Scenario 1 - Plant 1: Lake Mission Viejo 7 

5.2 Scenario 2 - Plant 1: Mission Viejo Country Club 8 

5.3 Scenario 3 - Plant 1: El Niguel Country Club 8 

5.4 Scenario 4 - Plant 2: Dana Point 8 

5.5 Scenario 5 - Plant 1: Lake Mission Viejo + Mission Viejo Country Club + El Niguel 
Country Club + Plant 2: Dana Point 9 

Section 6 - Conclusions 9 

144



SOUTH ORANGE COUNTY WASTEWATER AUTHORITY | JBLTP SALT STUDY 

ii | OCTOBER 2022 | FINAL  

Tables 
Table 1 Comparison of TDS Concentrations Found to Cause Process Impacts 4 

Table 2 Estimated Plant 1 and Plant 2 Effluent Flow and TDS Loading 5 

Table 3 Lake Mission Viejo Brine TDS Concentrations and Loads 6 

Table 4 Estimated Mission Viejo Country Club Brine TDS Concentrations and 
Loads 6 

Table 5 Estimated El Niguel Country Club Brine TDS Concentration and Loads 7 

Table 6 Dana Point TDS Concentration and Load 7 

Table 7 Estimated Impact of Scenario 1 7 

Table 8 Estimated Impact of Scenario 2 8 

Table 9 Estimated Impact of Scenario 3 8 

Table 10 Estimated Impact of Scenario 4 8 

Table 11 Estimated Impact of Scenario 5 9 

 

 

145



JBLTP SALT STUDY | SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 

FINAL | OCTOBER 2022| iii 

Abbreviations 
BOD biochemical oxygen demand 

COD chemical oxygen demand 

g/L grams per liter 

gpd gallons per day  

JBLTP J. B. Latham Treatment Plant 

M/D monovalent to divalent cation ratio 

mEq/L milliequivalents per liter 

mg/L milligrams per liter 

mgd millions of gallons per day 

MMADF maximum month average daily flow 

MWDSC Metropolitan Water District of Southern California 

NPDES National Pollutant Discharge Elimination System 

OUR oxygen uptake rate 

ppd pounds per day 

RAS return activated sludge 

RO reverse osmosis 

SOCWA South Orange County Wastewater Agency 

SRT solids retention time 

SVI sludge volume index 

TDS total dissolved solids 

TM technical memorandum 

TOC total organic carbon 

TSS total suspended solids 

 

 

146



147



JBLTP SALT STUDY | SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 

 FINAL | OCTOBER 2022 | 1 

Section 1 

PURPOSE AND BACKGROUND 

1.1   Purpose 

The purpose of this report is to document our understanding of the current total dissolved 
solids (TDS) loads from the J. B. Latham Treatment Plant (JBLTP) and the estimated impact of 
potential new sources of TDS loads on the JBLTP effluent and operations. 

1.2   Background 

The JBLTP is a wastewater treatment facility located in Dana Point, California, that is operated 
by the South Orange County Wastewater Authority (SOCWA) on behalf of three member 
agencies. The treatment facility utilizes a conventional activated sludge system, separated as 
two individual liquid treatment trains that have combined plant effluent: Plant 1, originally 
constructed in 1964, and Plant 2, originally constructed in 1978. Plant 1 has a permit capacity of 
9.0 million of gallons per day (mgd) max month average daily flow (MMADF), while Plant 2 has a 
permit capacity of 4.0 mgd MMADF. 

Each plant contains similar liquid treatment systems: bar screening, aerated grit removal, 
primary sedimentation, aeration, and secondary sedimentation. Auxiliary systems for these 
systems include influent pumps, primary sludge pumps, aeration blowers, return activated 
sludge (RAS) and waste activated sludge (WAS) pumps. Effluent from both plants is sent to a 
common effluent pump station where it is conveyed offsite through an ocean outfall pipe. The 
WAS from Plants 1 and 2 are combined and thickened with dissolved air flotation. The thickened 
WAS is combined with the primary sludge from Plants 1 and 2 and sent to anaerobic digestion 
followed by centrifuge dewatering. 

Section 2 

LITERATURE REVIEW 

This section summarizes the impact found from five separate literature sources of salt additions 
on wastewater treatment biological process. 

2.1   Yu et al. (2002) “The impact of seawater flushing on the nitrification – 
denitrification activated sludge sewage treatment process” 

In 1995, seawater began to be used for toilet flushing in the catchment area for the Tai Po 
sewage treatment works in Hong Kong. The introduction of seawater for toilet flushing 
increased the chloride concentration from less than 500 milligrams per liter (mg/L) to 5000 mg/L 
and effluent total suspended solids (TSS) concentrations increased by 25 percent. The authors 
noted that the increase in TSS concentration could have been due to increased ferric addition 

148



SOUTH ORANGE COUNTY WASTEWATER AUTHORITY | JBLTP SALT STUDY 

2 | OCTOBER 2022 | FINAL  

that was required to control the sulfides from the seawater. The Tai Po sewage treatment works 
eventually became acclimated to the high saline influent and performance improved. However, 
the authors noted that the plant still experienced periods of high effluent ammonia 
concentrations and issues with foaming. This study used the experience from the Tai Po sewage 
treatment works and bench scale reactors to measure the kinetic parameters for the autotrophs 
(ammonia oxidizing bacteria) and heterotrophs and found that the high salinity significantly 
inhibited the kinetic coefficients for both populations. The findings from this paper suggest that 
treatment plants can acclimate to high TDS concentrations of around 8,000 mg/L. However, 
even after acclimation, the secondary treatment process could be operating at a decreased rate 
which could be more of a concern for short solids retention time (SRT) plants like JBLTP. 

2.2   Wang et al. (2005) “Effect of Salinity Variations on the Performance of 
Activated Sludge System” 

Wang et al. investigated how shock changes in salinity affect activated sludge performance as 
was measured by total organic carbon (TOC) removal and oxygen uptake rates (OUR). This 
experiment was conducted in batch at bench-scale. Sodium chloride was dosed at 
concentrations between 0.1 to 20 grams per liter (g/L) to a mixture of activated sludge and raw 
wastewater. This study found that shock loads of 2.0 g/L and less of sodium chloride did not 
significantly affect the removal of TOC or the OUR. Shock loads of 5.0 g/L sodium chloride 
decreased TOC removal by 30 percent while loads as high as 20 g/L decreased TOC removal by 
72 percent. Shock loads of 10 g/L sodium chloride decreased OURs by 35 percent while shock 
loads of 20 g/L of sodium chloride decreased OURs by 37 percent. The findings from this paper 
suggest that shock loads of TDS in the form of sodium chloride of around 5,000 mg/L can 
significantly decrease the removal efficiency of the secondary treatment process and may lead 
to periods of higher effluent biochemical oxygen demand (BOD) concentrations. 

2.3   Kara et al. (2005) “Monovalent Cations and their influence on activated sludge 
floc chemistry, structure and physical characteristics” 

Kara et al. (2008) documented how monovalent cations in the form of sodium and potassium can 
affect activated sludge floc. In this test, potassium chloride and sodium chloride were added into 
the feed of a semi-continuous activated sludge pilot reactor operated with an SRT of 8 days. 
Potassium and sodium were added in concentrations ranging from 0.5 to 20 mq/L which 
provided a monovalent to divalent cation ratio (M/D) of between 0.83 to 17.08, sodium 
concentrations ranging from 11.5 mg/L to 460 mg/L and potassium concentrations ranging from 
19.5 mg/L to 780 mg/L. 

The results showed that increasing sodium concentrations decreased the hydrophobicity 
of the floc with decreases noted for sodium concentrations as low as 5 milliequivalents per 
liter (mEq/L). Much less impact on floc hydrophobicity was observed with potassium addition. 
The decrease in hydrophobicity is projected to lead to less bioflocculation and poorer 
dewaterability and increased polymer consumption. Additionally, this paper documented the 
impact of sodium and potassium addition on floc strength and found that floc strength 
decreased for potassium additions of 10 mEq/L (corresponding to a M/D of 8.75) and for sodium 
additions as low as 5 mEq/L (corresponding to a M/D of 4.58). This paper found that sodium and 
potassium addition also resulted in an increase in the sludge volume index (SVI) which measures 
the flocs ability to settle. Higher SVI’s indicate a floc that settles more slowly. Potassium addition 

149



JBLTP SALT STUDY | SOUTH ORANGE COUNTY WASTEWATER AUTHORITY 

 FINAL | OCTOBER 2022 | 3 

between 5.0 to 20 mEq/L and sodium addition of 5.0 mEq/L was found to moderately increase 
SVI while sodium addition of 10 to 20 mEq/L was found to significantly increase the SVI.  

The findings from this paper suggest that TDS loads that increase the M/D ratios and/or include 
significant concentrations of sodium can lead to decreased floc strength which can yield higher 
SVIs along with increased polymer demand and lower cake solids. 

2.4   Alipour et al. (2016) “Determining the salt tolerance threshold for biological 
treatment of salty wastewater” 

Alipour et al. (2016), conducted a bench-scale test where activated sludge was diluted 1:1 with 
wastewater and between approximately 2,000 to 8,500 mg/L of TDS (added as sodium chloride). 
After the addition of the salt, the wastewater was aerated for six hours and then allowed to 
settle for two hours. This paper found that BOD, chemical oxygen demand (COD), TSS and 
turbidity removal were all negatively impacted by the addition of salt above 4,000 mg/L and 
significant impacts observed for salt concentrations above 8,000 mg/L. 

2.5   Berde and Jolis (2020) “Effect of saltwater intrusion on activated sludge 
flocculation” 

Berde and Jolis (2020) focused on how the M/D ratios can affect floc settleability. This study was 
based on the Divalent Cation Bridging theory (Sobeck & Higgins, 2002) that hypothesizes that 
the bridging of divalent cations with the negatively charged functional groups of the 
extracellular polymeric substances enhance the formation of stable flocs. The study was 
conducted with a sequencing batch reactor that simulated the activated sludge process. The 
reactor was operated at a 1.5-to-2-day SRT and tests were run for between 10 and 18 days. The 
experiment was conducted in two phases. In the first phase seawater was added to the reactors, 